








Mr. Richard Mustico 
January 31, 2014 
Page 2 
 
 

 
I:\Honeywell.1163\45613.Sca-Wtp-Detaile\Docs\Direct Discharge Rpt - Jan 2014\Mustico_ltr_013114 Supplemental Discharge.doc  

 Mark Sergott   NYSDOH (1 copy, 1 CD) 
Maureen Schuck  NYSDOH (ltr only) 

 Harry Warner   NYSDEC, Region 7 (1 copy, 1 CD) 
 Joseph Heath, Esq.  (ec ltr only) 

Thane Joyal, Esq.   (1 copy, 1 CD)   
Fred Kirschner   AESE, Inc. (ec or CD ) 
Jeanne Shenandoah  Onondaga Nation (1 copy and ec ltr only) 
Curtis Waterman  HETF (ec or CD) 
Alma Lowry   (ec ltr only) 
Steve Miller   Honeywell (CD/ltr ony) 
Christopher C. Calkins  O’Brien & Gere (ec or ec ltr only) 

 Paul D. Schultz   O’Brien &Gere 
 Brian E. White   O’Brien & Gere 
[...]
buried valve (HV-G-1401 on drawing G-14) that normally allows flow to Metro will be subsequently closed.  
These valves will be lockable, to prevent accidental discharge to the lake. 



HONEYWELL SCA WTP│SUPPLEMENTAL TREATMENT AND LAKE DISCHARGE DESIGN, CONSTRUCTION, AND 
OPERATIONS WORK PLAN 

 

 

4 | FINAL: JANUARY 31, 2014 
I:\Honeywell.1163\45613.Sca-Wtp-Detaile\Docs\Direct Discharge Rpt - Jan 2014\SCA WTP Remedial Program Contingency Plan - Final.doc 

More rigorous process sampling and monitoring of the polished treated water will be undertaken during 
supplemental treatment and lake discharge.  This will include usage of the on-site VOC analyzer.   

When the wet weather event has passed and normal discharge can be resumed, a communication will be 
received from the Metro facility.  The SCA WTP operator(s) will leave the site and reopen manual valve HV-G-
1401 to Metro and subsequently close new isolation valve HV-G-1402 to the lake discharge tie-in. The effluent 
composite samplers will be returned to normal operations.  Valves will also be repositioned to bypass the eight 
polishing GAC vessels. 

Detailed standard operating procedures (SOPs) will be developed.  These SOPs will prescribe actions for 
switching to supplemental treatment and lake discharge and the subsequent return to Metro discharge.  
Additional requirements for observations, samples collection, analyses (on-site and/or laboratory), and record 
keeping will be included.  A modification to the existing Wet Weather Operation Plan (WWOP) will be completed 
as necessary. 

In addition to an overall operational review, a procedural summary is provided below to address: 

 Ammonia management 

 Contingency plan 

 Mercury exceedances 

 Non-mercury exceedances 

 

5.1.  AMMONIA MANAGEMENT 

A daily maximum effluent ammonia (total, as NH3) concentration of 27 mg/L will be allowed for discharge from 
the SCA WTP to Outfall 15B.  In addition, the aggregate ammonia discharges from the SCA WTP (Outfall 15B) and 
the Willis/Semet Groundwater Treatment Plant (GWTP Outfall 15A) must not exceed 4,890 lb/month, to be 
tracked within each calendar month.  Refer to footnote #8 of the permit provided as Attachment 1.         

Both facilities are in possession of wastewater monitoring equipment (Hach spectrophotometers and other 
device(s)).  These devices allow for on-site analyses for numerous constituents, including ammonia.  Prior to 
supplemental treatment and lake discharge, the SCA WTP operators will perform an initial screening to verify 
that the ammonia concentration is less than 27 mg/L.  Thereafter, the operators will periodically collect samples 
for on-site ammonia analyses.  Confirmatory samples will be sent to an off-site laboratory.  Each site will record 
the total volumetric flow to the respective outfalls.  Each site will calculate and record the mass of ammonia 
discharged.  A single record of the cumulative monthly ammonia discharge from the two sites will be 
maintained.   

 

5.2.  CONTINGENCY PLAN 

The following scenarios would result in the activation of a remedial program contingency plan (RPCP): 

 Two consecutive exceedances of the daily maximum discharge limit for mercury; 

 Six or more exceedances of a specific pollutant discharge limit; or, 

 Four consecutive exceedances of a specific discharge limit (other than mercury). 

If Honeywell is in compliance with the RPCP, an exceedance of a discharge limit shall not constitute a violation of 
the Consent Decree, provided however, that there is an exceedance of a discharge limit after Honeywell has 
implemented all applicable aspects of the RPCP (i.e., all elements of the RPCP that are designed to achieve 
compliance with the discharge limits), the exceedance would constitute a violation. 

It should be noted that routine corrective actions as described in the Operations and Maintenance (O&M) 
Manual will be initiated upon exceedance of a discharge limit regardless of the need to activate this RPCP.  In 



HONEYWELL SCA WTP│SUPPLEMENTAL TREATMENT AND LAKE DISCHARGE DESIGN, CONSTRUCTION, AND 
OPERATIONS WORK PLAN 

 

 

5 | FINAL: JANUARY 31, 2014 
I:\Honeywell.1163\45613.Sca-Wtp-Detaile\Docs\Direct Discharge Rpt - Jan 2014\SCA WTP Remedial Program Contingency Plan - Final.doc 

addition, system evaluations, WTP team assessments, and preventative maintenance will also be performed on 
the WTP with the goal of preventing an exceedance of the discharge limits. 

Contingency planning scenarios to meet the above requirements include: 

 Typical response actions associated with a mercury related discharge variance. 

 Typical response actions associated with a discharge variance for a parameter other than mercury. 

 

5.3.  MERCURY EXCEEDANCES 

Condition:  Two consecutive exceedances of the daily maximum discharge limit for mercury. 

Potential Contingency Actions: 

 Begin upstream constituent track down (i.e., identify source of potentially elevated influent mercury 
concentration) 

 Increase process control (inter process) sampling frequency. 

 Operational adjustments to key unit operations. 

 Process modifications to incorporate alternative treatment technologies, if appropriate. 

Concentrations of mercury in the SCA WTP effluent will be monitored for compliance with the limit specified in 
the draft Outfall 15B discharge permit.  Possible reasons for a potential discharge of mercury above the limits 
are identified below, along with typical corresponding response action(s). 

Possible Reason:   WTP influent mercury concentration exceeds design basis. 

Response Actions:    Evaluate the performance of upstream unit operations (e.g., the thickener) and identify 
possible anomalous conditions. 

Possible Reason:  Chemistry at clarification system is out-of-spec. 

Response Actions:  Collect water sample(s) from the WTP Flocculation Tank(s).  Check the pH of the sample(s) to 
confirm that the permanent pH instruments do not require recalibration.  Measure the pH of the effluent from 
the clarifier(s).  Check the sulfuric acid and sodium hydroxide feed pumps and delivery lines to ensure ability to 
deliver chemicals.  Observe the sample(s) for the presence of flocculent particles.  If no flocculent particles are 
apparent, check the alum and polymer feed systems and delivery lines to ensure ability to deliver the chemicals. 

Possible Reason:  Inclined plate clarifier(s) effluent water is turbid, with suspended solids remaining. 

Response Actions:  Collect clarifier influent and effluent samples.  Check the sludge level in the affected 
clarifier(s).  Check sludge pump(s) and associated piping for blockage.  Increase the frequency and/or duration 
of sludge pump(s) operation, as required to remove solids from the clarifier(s).  Confirm that the clarifier(s) are 
not being operated in excess of the design overflow rates.  Clean the clarifier plates, as necessary. 

Possible Reason:  Multimedia filter(s) effluent water is turbid, with suspended solids remaining. 

Response Actions:  Collect multimedia filter(s) influent and effluent samples.  Perform backwashing of filter(s).  
Remove filter(s) from service, drain, and open the vessel(s), in accordance with established protocols.  Observe 
the top of the filtration surface to confirm that the media has not been lost (i.e., during backwashing) and is 
uniformly distributed. 

Possible Reason:  Each component of the system is operating in accordance with the design, but mercury is not 
being removed to below the discharge limits. 

Response Actions:  Collect appropriate inter process samples to determine removal efficiencies across individual 
unit operations.  Consider reducing treatment flow rate during times of elevated mercury loadings to increase 
residence time within the unit operations.  Consider revisiting jar testing to optimize mercury removal in the 



HONEYWELL SCA WTP│SUPPLEMENTAL TREATMENT AND LAKE DISCHARGE DESIGN, CONSTRUCTION, AND 
OPERATIONS WORK PLAN 

 

 

6 | FINAL: JANUARY 31, 2014 
I:\Honeywell.1163\45613.Sca-Wtp-Detaile\Docs\Direct Discharge Rpt - Jan 2014\SCA WTP Remedial Program Contingency Plan - Final.doc 

metals precipitation process.  Make modifications to chemical (alum, polymer, and/or pH control) dosages, as 
appropriate.  Consider whether the addition of supplemental filtration (e.g., bag or cartridge filters) downstream 
would improve performance.   

 

5.4.  NON-MERCURY EXCEEDANCES 

Condition:   

 Six or more exceedances of a specific pollutant discharge limit. 

 Four consecutive exceedances of a specific discharge limit (other than mercury). 

Potential Contingency Actions: 

 Begin upstream constituent track down (i.e., identify source of the potentially elevated influent 
concentration(s)) 

 Increase process control (inter process) sampling frequency. 

 Operational adjustments to key unit operations. 

 Process modifications to incorporate alternative treatment technologies, if appropriate. 

Concentrations of constituents in the SCA WTP effluent will be monitored for compliance with the limits 
specified in the draft Outfall 15B discharge permit.  Possible reasons for a discharge of a constituent above the 
limits are identified below, along with typical corresponding response action(s). 

Possible Reason:  Unusually high WTP influent and/or effluent ammonia concentration. 

Response Actions:  Supplemental treatment and lake discharge will be halted in the event that the ammonia 
concentration exceeds 27 mg/L.  The ammonia detection instrumentation will be recalibrated and the analyses 
will be repeated.    If the elevated detection is determined to be attributable to an instrument failure, 
supplemental treatment and lake discharge flows may be restarted. 

Possible Reason:  WTP influent constituent concentration(s) (other than mercury or ammonia) exceeds design 
basis. 

Response Actions:  Evaluate the performance of upstream unit operations (e.g., the thickener) and identify 
possible anomalous conditions. 

Possible Reason:  Chemistry at clarification system is out-of-spec, potentially leading to metals (other than 
mercury) or TSS exceedance. 

Response Actions:  Same procedures as described above for mercury exceedance. 

Possible Reason:  Inclined plate clarifier(s) and/or Multimedia Filters effluent water is turbid, with suspended 
solids remaining, potentially leading to metals (other than mercury) or TSS exceedance. 

Response Actions:  Same procedures as described above for mercury exceedance. 

Possible Reason:  Breakthrough of organic compounds to the GAC effluent. 

Response Actions:  Consider backwashing vessel(s), if short-circuiting or channeling is thought to be occurring.  
Collect a GAC influent sample and grab samples at the outlets from each lead and lag GAC vessel.  Identify which 
vessel(s) are experiencing break through.  Consider removing these vessel(s) from service and performing 
carbon change-out(s).   

 



HONEYWELL SCA WTP│SUPPLEMENTAL TREATMENT AND LAKE DISCHARGE DESIGN, CONSTRUCTION, AND 
OPERATIONS WORK PLAN 

 
 

 More than Engineering Solutions 

Attachment 1 

Honeywell Outfall 15B – 
Effluent Limits, Levels, and 

Monitoring 

 



         Honeywell Outfall 15B 
         Sediment Containment Area Treatment System 
         Page 1 of 4 
 
EFFLUENT LIMITS, LEVELS AND MONITORING:  CONVENTIONALS AND METALS   

OUTFALL WASTEWATER TYPE RECEIVING WATER EFFECTIVE EXPIRING 

15B Wastewater from Dredged Sediment  
Dewatering Operations Onondaga Lake EDPE December 31, 2015 

 

PARAMETER MINIMUM MAXIMUM UNITS SAMPLE FREQUENCY SAMPLE TYPE FOOTNOTES (FN) 

pH 6.0 9.0 SU Weekly Grab  
 

PARAMETER 

EFFLUENT LIMIT or 
CALCULATED LEVEL COMPLIANCE 

LEVEL/ ML 
ACTION 
LEVEL UNITS SAMPLE 

FREQUENCY 
SAMPLE 

TYPE FN 

Monthly Avg Daily Max 

Flow Monitor 6.5   MGD Continuous Meter  

Solids, Total Suspended Monitor 50   mg/L Weekly Grab  

Solids, Total Dissolved Monitor Monitor   mg/L Weekly Grab  

Chloride Monitor Monitor   mg/L Weekly Grab  

Nitrate, as N Monitor Monitor   mg/L Weekly Grab  

Ammonia, Total; as NH3 Monitor 27   mg/L Weekly Grab 8 

Ammonia, Total; as NH3 Monitor 4890   lb/month Monthly Calculated 8 

Phosphorus, Total; as P Monitor 0.2   mg/L Weekly Grab  

COD Monitor Monitor   mg/L Weekly Grab  

Chlorine, Total Residual Monitor 2.0   mg/L Weekly Grab  

Aluminum, Total Monitor 4.0   mg/L Weekly Grab  

Arsenic, Total Monitor 0.1   mg/L Weekly Grab  

Cadmium, Total Monitor 0.1   mg/L Weekly Grab  

Chromium, Total Monitor 0.5   mg/L Weekly Grab  

Copper, Total Monitor 0.4   mg/L Weekly Grab  

Iron, Total Monitor 4.0   mg/L Weekly Grab  

Lead, Total Monitor 0.4   mg/L Weekly Grab  

Mercury, Total Monitor 50   ng/L Weekly Grab 4 

Nickel, Total Monitor 2.0   mg/L Weekly Grab  

Thallium, Total Monitor 0.1   mg/L Weekly Grab  

Vanadium, Total Monitor 0.1   mg/L Weekly Grab  

Zinc, Total Monitor 0.4   mg/L Weekly Grab  

Cyanide, Free Monitor 0.1   mg/L Weekly Grab  

 
FOOTNOTES: See pages 3 and 4 of this Permit. 



         Honeywell Outfall 15B 
         Sediment Containment Area Treatment System 
         Page 2 of 4 
 
EFFLUENT LIMITS, LEVELS AND MONITORING:  VOLATILES AND SEMIVOLATILES   

OUTFALL WASTEWATER TYPE RECEIVING WATER EFFECTIVE EXPIRING 

15B Wastewater from Dredged Sediment  
Dewatering Operations Onondaga Lake EDPE December 31, 2015 

 

PARAMETER 

EFFLUENT LIMIT or 
CALCULATED LEVEL COMPLIANCE 

LEVEL/ ML 
ACTION 
LEVEL UNITS SAMPLE 

FREQUENCY 
SAMPLE 

TYPE FN 
Monthly Avg Daily Max 

Benzene Monitor 5.0   µg/L Weekly Grab  

Chlorobenzene Monitor 10   µg/L Weekly Grab  

Dichlorobenzene; 1,2- Monitor 10   µg/L Weekly Grab  

Dichlorobenzene; 1,3- Monitor 10   µg/L Weekly Grab  

Dichlorobenzene; 1,4- Monitor 10   µg/L Weekly Grab  

Trichlorobenzene; 1,2,3- Monitor 10   µg/L Weekly Grab  

Trichlorobenzene; 1,2,4- Monitor 10   µg/L Weekly Grab  

Trimethylbenzene; 1,3,5- Monitor 10   µg/L Weekly Grab  

Toluene Monitor 5.0   µg/L Weekly Grab  

Xylenes, Total Monitor 15   µg/L Weekly Grab  

Naphthalene Monitor 10   µg/L Weekly Grab  

Phenol Monitor 25   µg/L Weekly Grab  

Phenols, Total Unchlorinated Monitor Monitor   µg/L Weekly Grab  

Phenols, Total Chlorinated Monitor Monitor   µg/L Weekly Grab  

PCB, Aroclor 1016 Monitor 0.2   µg/L Weekly Grab 9 

PCB, Aroclor 1221 Monitor 0.2   µg/L Weekly Grab 9 

PCB, Aroclor 1232 Monitor 0.2   µg/L Weekly Grab 9 

PCB, Aroclor 1242 Monitor 0.2   µg/L Weekly Grab 9 

PCB, Aroclor 1248 Monitor 0.2   µg/L Weekly Grab 9 

PCB, Aroclor 1254 Monitor 0.2   µg/L Weekly Grab 9 

PCB, Aroclor 1260 Monitor 0.2   µg/L Weekly Grab 9 
 
FOOTNOTES: See page 3 and 4 of this Permit. 



         Honeywell Outfall 15B 
         Sediment Containment Area Treatment System 
         Page 3 of 4 
 
Special Conditions and Footnotes 
 
1. Discharge is not authorized until such time as an engineering submission showing the method of treatment is approved by the 

Department.  The discharge rate may not exceed the effective or design treatment system capacity.  All monitoring data, 
engineering submissions and modification requests must be submitted to: 

 
 Project Manager, Division of Environmental Remediation 
 NYSDEC 
 625 Broadway 
 Albany, NY 12233-7010 
 
 With copies sent to: 
 
 Region 7 Regional Water Engineer 
 NYSDEC 
 615 Erie Boulevard West 
 Syracuse, NY 13204 
        
 
2. Only site-generated wastewater is authorized for treatment and discharge. 
 
3. Authorization to discharge is valid only for the period noted, but may be renewed if appropriate.  A request for renewal must be 

received six (6) months prior to the expiration date to allow for a review of monitoring data and reassessment of monitoring 
requirements. 

 
4a. Mercury Limit:  The water quality-based effluent limit for Total Mercury is 0.7 ng/L.  However, the enforceable compliance limit 

for Total Mercury at Outfall 15B is 50 ng/L (ppt), which conforms to the Multiple Discharge Variance for Total Mercury found in 